

Invited Review

Update on Tuberculosis/HIV Coinfections: Across the Spectrum From Latent Infection Through Drug-Susceptible and Drug-Resistant Disease

Elisa H. Ignatius, MD, MSc;¹ Susan Swindells, MBBS²

¹Johns Hopkins University School of Medicine, Baltimore, Maryland

²University of Nebraska Medical Center, Omaha

Tuberculosis (TB) remains the leading cause of death among people with HIV, and annual risk of progression from latent TB infection to active disease in this population is 10%. Diagnostic tests for latent and active TB remain suboptimal for people with HIV who have a CD4+ count below 200 cells/ μ L, and there is an urgent need for assays that predict progression from latent to active disease, monitor treatment response, and test for cure after latent and active TB treatment. Traditional treatment duration for latent infection and active TB disease has been onerous for patients; however, shorter-course regimens are increasingly available across the spectrum of TB, including for drug-resistant TB. Simultaneous treatment of HIV and TB is complicated by drug-drug interactions, although trials are ongoing to better understand the magnitude of these interactions and guide clinicians in how to use short-course regimens, particularly for people with HIV.

Keywords: HIV, TB, treatment, short-course

Background

Tuberculosis (TB) remains a global threat to public health, with 10 million new cases and 1.2 million deaths attributed to TB in 2019. Despite the

Author Correspondence

Send correspondence to Susan Swindells, MBBS, University of Nebraska Medical Center, 988106 Nebraska Medical Center, Omaha, NE, 68198, or email sswindells@unmc.edu.

dramatic improvement in global access to antiretroviral therapy (ART), TB is still the leading cause of death among people with HIV.¹ Additionally, 1 in 4 people in the world have latent TB infection (LTBI).²

TB is spread from person to person via airborne droplet nuclei; recent data also suggest that aerosolization via passive breaths may contribute to onward spread of TB, including in individuals with asymptomatic infection.³ As with other respiratory infections, the risk of TB transmission is determined by the infectiousness of the index case, host susceptibility, and duration as well as proximity of exposure. Although TB is largely a pulmonary disease, it can infect any area of the body; TB meningitis, one form of extra-pulmonary disease, is the most lethal manifestation of TB.

Despite the massive global burden of TB and the morbidity and mortality risks it confers, resources to diagnose, treat, cure, and prevent TB are still inadequate. In 2019, global funding for research and development of TB therapeutics reached an all-time high of US \$906.4 million, a triumph that still falls far short of the US \$2 billion recommended by the 2018 United Nations General Assembly High-Level Meeting on Tuberculosis,⁴ and of the US \$10 billion over 2 years recommended by the Stop TB Partnership.⁵ Prevention efforts have also been hampered by the lack of an effective vaccine. Currently, the bacille Calmette-Guérin (BCG) vaccine is the only available tool to prevent infection and, at best, reduces TB infection by 50%.⁶ Because of its variable efficacy as well as injection-site reactions and risk of local or systemic infection, BCG vaccine is now only used in high-TB-burden countries where the benefits outweigh the potential risks. Finally,

TB remains a heavily stigmatized disease and is inextricably linked to poverty and poor living conditions. Stigmatization is a major barrier to seeking care among persons with TB, and this has worsened during the SARS-CoV-2 pandemic. The Global Fund estimates that about 1 million fewer patients were treated for TB in 2020; the COVID-19 pandemic is likely to adversely affect TB control worldwide for decades to come.

Although HIV was only identified in the last 40 years, patients and clinicians have access to a variety of fully active, well-tolerated regimens, many of which are available in 1-pill-per-day combinations or in long-acting injectable formulations. In contrast, the TB bacterium was identified more than 140 years ago, and there is only one regimen considered the standard of care for drug-susceptible (DS) TB. There has been little incentive for pharmaceutical companies to participate in the TB drug development process, given the limitations of existing animal models for preclinical drug testing, the challenges posed by the pharmacokinetic (PK)–pharmacodynamic relationship between mycobacterial agents and TB, and the low expected financial returns. Thankfully, after decades of limited options, the TB pipeline is now increasingly accumulating promising candidates in preclinical and clinical testing (Table 1).

Spectrum of TB Disease

TB has historically been categorized as latent or active, but infection and disease exist on a spectrum. On one end of that spectrum, exposed individuals may immediately eliminate the bacteria from the body via an innate or an acquired immune response without memory T-cell response. These individuals would not develop symptoms or evidence of TB infection based on tuberculin skin test (TST) or interferon gamma release assay (IGRA). There are others who eliminate TB after exposure but do have a memory T-cell response, and therefore would have positive TST and IGRA test results. A third group acquires TB, but the bacteria remain in a quiescent (or latent) form, conferring future risk of activation to TB disease. For the 23% of the world population that is infected with TB, their lifetime risk of

developing active disease is 10%. However, among those with HIV who are latently infected, the risk of developing TB disease is 10% per year. Subclinical TB disease is a more recently described condition in which individuals do not develop symptoms but nonetheless have low-level active disease with intermittently positive mycobacterial cultures. Among people who develop symptomatic TB disease, there is a range of severity from minimally ill to severely and critically ill; some of the latter cases are further complicated by the development of pulmonary cavitation and dissemination of disease outside of the lungs.

Diagnosis of Latent TB

Among those individuals who are exposed to TB and develop a memory immune response but who do not immediately progress to active disease, testing for latent disease with TST or IGRA is likely to yield positive results. A TB skin test is performed by injecting tuberculin purified protein derivative (PPD) intradermally in the forearm. If a patient is infected with TB, this injection will induce an immune response and induration at the injection site. What constitutes a positive result on TST depends on the pretest probability for TB, as well as the likelihood of a robust immune response. For patients with HIV, other immunosuppressed individuals, and those who are close contacts of people with TB, a lower threshold of 5 mm induration at the injection site is considered positive. A diameter of 10 mm is considered positive for people born in countries where TB is common, those with certain medical conditions that increase risk of TB, and those who work or reside in settings where TB exposure would be likely. A higher threshold of 15 mm is used for those with no known risk factors for TB infection. IGRA testing measures the immune response to TB in whole blood. Sensitivity of all LTBI testing is about 80% in the general population and 64% to 70% among those with HIV. Anergy, or lack of response, on TST or an indeterminate result on an IGRA test is more likely among people with HIV who have a low CD4+ count, generally defined as less than 200 cells/ μ L. Positive testing using any of these assays is likely to persist; therefore, there is rarely any value

Table 1. 2021 Global New Tuberculosis Drug Pipeline by Stage and Development.^a

Discovery	Preclinical development		Clinical development			Regulatory market approval
Lead optimization	Early-stage development	Good manufacturing practice / good laboratory practice toxicology	Phase I	Phase II	Phase III	
PanD inhibitors	JSF-3285 ^b	FNDR-20081 ^b	BVL-GSK098 ^b	Delpazolid	Pretomanid ^b /moxifloxacin/bedaquiline ^b /pyrazinamide (4-month regimen)	Bedaquiline ^b
Indazole sulfonamides	MPL-446, 447 ^b	TB-47 ^b	GSK-286 ^b	BTZ-043 ^b	Truncate TB (2-month regimens)	Delamanid ^b
Diarylthiazoles	CPZEN-45 ^b	GSK-839 ^b	TBAJ-587		Rifapentine/moxifloxacin/isoniazid/pyrazinamide (4-month regimen)	Pretomanid ^b
DprE1 inhibitors	NTB-3119 ^b	OTB-658	TBAJ-876	TBA-7371 ^b		
Direct InhA inhibitors	TZY-5-84	Sanfetrinem	TBI-223	OPC-167832 ^b		
Mtb energy metabolism	MBX-4888A (1810) ^b		Macozinone ^b (PBTZ-169)	GSK-656 ^b (070)		
Macrolides	FNDR-10045 ^b		Pyrifazimine (TBI-166)	SQ-109 ^b		
Mycobacterial gyrase inhibitors	FNDR-20364 ^b			Telacebec ^b		
Arylsulfonamides				SPR720 ^b		
Inhibitors of MmpL3, Translocase-1, Clp, PKS13, F-ATP synthase, Oxazolidinones						

Reproduced with permission from Barbara Laughon, PhD.³¹

^aNew molecular entities are not yet approved, are being developed for tuberculosis, or are only conditionally approved for tuberculosis. This table lists the most advanced stage reported for each drug as of October 2021, except for highlighted drug names, which are current as of March 2021.

^bNew chemical class. Known chemical classes for any indication are color coded: fluoroquinolone, rifamycin, oxazolidinone, nitroimidazole, diarylquinoline, benzothiazinone, imidazopyridine amide, and beta-lactam.

in repeat testing once a positive result is observed. These are also indirect tests, as it is not possible to grow the TB bacterium from an infected person or to test for drug susceptibility of the infecting strain.

Diagnosis of Active TB

For over a century, the mainstay of diagnosis for active TB disease has been smear microscopy and culture on solid media. In the last decade, rapid molecular diagnostic tests have entered clinical practice and have considerably shortened the time to TB diagnosis. The Xpert mycobacterium tuberculosis/rifampicin (Mtb/RIF) platform generates results in 2 hours, is more sensitive than smear microscopy for acid-fast bacilli (AFB), and can identify rifampicin resistance.⁷ Xpert Ultra has further increased sensitivity and reduced time to result.⁸ Genotype Mtb drug resistant (MtbDR) plus gives results in 5 hours and is able to identify isoniazid (INH) and rifampicin resistance. Numerous other platforms using line-probe assays, liquid culture, nucleic acid amplification testing (NAAT), and next-generation sequencing (NGS) are in various stages of development and may hold promise for future diagnostic speed, accuracy, and access. Despite these innovations, smear microscopy and culture conversion are still the only standard tests used to monitor treatment response. There remain crucial needs in the TB diagnostic landscape, including a highly accurate test for TB infection, a test of cure after TB preventative therapy (TPT) of latent infection, biomarkers to predict progression from latent to active disease and monitor treatment response over time, nonsputum-based diagnostics, and proof of cure from active disease.

TB Preventive Therapy

Treatment of latent TB infection can be effective in preventing progression to active disease. A Cochrane review of 11 randomized trials examining 8130 participants with HIV found that the overall reduction in TB disease was 36%, with an even greater reduction of 62% among those participants with positive TST at study entry.⁹ Although TPT was effective, uptake was poor. A meta-analysis of 58

studies of TPT found that each step in the care cascade resulted in a considerable drop in the proportion of patients receiving that recommended intervention. These points of attrition included initial testing (71.9% completion), receiving a positive test result (66.7%), referral for positive test (56.0%), completion of medical evaluation (43.7%), recommendation for treatment (35.0%), acceptance and commencement of treatment (30.7%), and treatment completion (18.8%).¹⁰ The main barriers to TPT uptake included length of treatment, concern about adverse effects, unfounded fear of selection for resistance, and for those with HIV, prioritization of ART over TPT.

In response to concerns about the burden of TPT duration, there are now numerous short-course options from which practitioners and patients may choose. The first regimen to treat LTBI was 9 months of INH (9H); this is still included in World Health Organization (WHO) recommendations, as is 6 months of INH (6H). However, the Centers for Disease Control and Prevention (CDC) currently recommends only the shorter course regimens, which include 3 months of daily INH plus rifampicin (3HR), 4 months of daily rifampicin (4R), or 3 months of once-weekly INH plus rifapentine (3HP). Rifapentine (RPT) is a rifamycin, like rifampicin and rifabutin, and has the benefits of a longer half-life and increased potency against TB.¹¹ Rifapentine has a similar adverse-effect profile to other rifamycins but has potentially more drug-drug interactions, including with nevirapine.¹² Given its potency, it was recently tested in an ultra-short course regimen of 1 month (4 weeks) of daily rifapentine plus INH (1HP) and was found to be noninferior to 9H for preventing TB disease and TB-associated death, or death from unknown cause among adults and adolescents with HIV. Completion rates were also higher (97%) than for 9H (89.5%) ($P < .01$).¹³ This regimen can be coadministered with efavirenz-based ART,¹⁴ and a recent study has demonstrated acceptable dolutegravir exposures when dosed twice daily with daily rifapentine plus INH for TPT.¹⁵

Given that exposure to drug-resistant TB can result in latent infection (rather than active disease), some of the traditional TPT regimens may not

provide sufficient treatment for LTBI caused by a drug-resistant strain of TB. The optimal treatment for drug-resistant latent TB is currently unknown. For high-risk contacts of persons with drug-resistant TB, a fluoroquinolone is often recommended. Various studies are ongoing to better guide the clinical approach to drug-resistant latent TB (TB-CHAMP, VQUIN MDR, PHOENIX MDR-TB).

Treatment of Drug-Susceptible TB

Although treatment-shortening regimens have been a scientific priority for years,¹⁶ there was until recently only a single recommended regimen for the treatment of drug-susceptible TB: 2 months of INH, rifampicin, pyrazinamide, and ethambutol (HRZE) followed by 4 months of INH and rifampicin (2HRZE/4HR). With this one-size-fits-all approach to the treatment of TB, adverse effects are common and treatment completion rates are suboptimal. For people with HIV, treatment for TB limits or alters ART (Table 1) and can increase monitoring requirements. Treatment duration for drug-susceptible TB was initially 24 months in the 1950s, then shortened to 18 months in the 1960s, 9 months in the 1970s, and finally 6 months in the 1980s. Duration remained stuck at 6 months for the next 40 years, until preclinical data began to emerge that rifapentine could shorten time to culture conversion in a murine model of TB. The TBTC (Tuberculosis Trials Consortium) study 29X demonstrated the treatment-shortening potential of rifapentine, and Study 31/A5349 (S31/A5349) has now demonstrated that a 4-month regimen containing rifapentine and moxifloxacin (2 months of INH, rifapentine, pyrazinamide, and moxifloxacin [2HPZM]/2 months of INH, rifapentine, and moxifloxacin [2HPM]) is noninferior to standard 2HRZE/4HR. The third regimen used in the study without moxifloxacin (2 months of INH, rifapentine, pyrazinamide, and ethambutol [2HPZE]/2 months of INH and rifapentine [2HP]) did not meet noninferiority criteria for efficacy. All-cause mortality during treatment was slightly lower in participants in both of the RPT-containing arms than those in the control arm. Safety was similar between the arms.

Table 2. Antiretroviral Drugs That Are Compatible With Tuberculosis Medications

Tuberculosis drug(s)	Compatible antiretroviral drug(s)
Isoniazid, pyrazinamide, ethambutol	Any antiretroviral drugs
Rifampicin	Any nRTI Efavirenz 600 mg daily Efavirenz 400 mg daily Dolutegravir 50 mg twice daily Raltegravir 800 mg twice daily
Rifapentine 900 mg weekly	Any nRTI Efavirenz 600 mg daily Lopinavir/ritonavir 400 mg/ 100 mg twice daily Dolutegravir 50 mg daily Raltegravir 400 mg twice daily
Rifapentine 450 mg or 600 mg daily	Efavirenz 600 mg daily Dolutegravir 50 mg twice daily
Rifapentine 1200 mg daily	Efavirenz 600 mg daily
Bedaquiline	Any nRTI Doravirine 100 mg daily Nevirapine 200 mg daily followed by twice daily Efavirenz 600 mg daily Bictegravir/emtricitabine /tenofovir alafenamide Cabotegravir 30 mg oral, cabotegravir 400 mg/rilpivirine 600 mg injection monthly Dolutegravir 50 mg daily Raltegravir 400 mg twice daily
Pretomanid 200 mg daily	Efavirenz 600 mg daily Lopinavir/ritonavir 400 mg/ 100 mg twice daily
Moxifloxacin 400 mg daily	Any nRTI Doravirine 100 mg daily Nevirapine 200 mg daily followed by twice daily Rilpivirine 25 mg daily Darunavir/cobicistat 800 mg/ 150 mg daily Any integrase strand transfer inhibitor
Delamanid 100 mg twice daily	Any antiretroviral drug(s)

For additional details, please see the [Liverpool Anti-tuberculosis Treatment Selector](#). Adapted from Liverpool Drug Interactions Group and Imperial et al.^{15,30}

In the rifapentine-moxifloxacin arm, there was 1 instance of QT corrected (QTc) prolongation to 460 milliseconds and 1 instance of knee tendonitis. The WHO now supports the use of this regimen as an acceptable alternative to the current standard 6-month regimen,¹⁷ without reference to people with HIV. The CDC recommends the 4-month rifapentine-moxifloxacin regimen, including for use in people with HIV who have CD4+ counts of 100 cells/ μ L or more and who are receiving or planning to initiate efavirenz as part of their ART.¹⁸ There are ongoing studies to better understand how to prospectively stratify patients based on severity risk factors in order to shorten TB treatment duration for certain low-risk groups.

Treatment of Drug-Susceptible TB Among People With HIV

There was also uncertainty for many years about the optimal timing of ART initiation and TB treatment. Numerous studies across different countries have now demonstrated that earlier commencement of ART is associated with improved outcomes.^{19–21} Though earlier start does increase the risk of immune reconstitution inflammatory syndrome (IRIS), there is still a clear benefit; therefore, ART should not be delayed in persons with pulmonary TB. Major guidelines groups, including the American Thoracic Society (ATS), the Department of Health and Human Services (DHHS), and the International Antiviral Society–USA (IAS–USA),²² currently recommend early initiation of ART, defined as within 2 weeks for CD4+ count less than 50 cells/ μ L, and within 8 weeks for CD4+ count greater than 50 cells/ μ L. The exception to this recommendation is for people with TB meningitis, given that early ART initiation has been associated with increased adverse events and death.²³

Though there were relatively few participants with HIV enrolled in S31/A5349, efficacy data are so far encouraging for 2HPZM/2HPM. Results were similar among the 194 (8.3%) participants with HIV, with the rifapentine-moxifloxacin arm showing more favorable outcomes than the control arm. An embedded PK substudy within S31/A5349 also

demonstrated that efavirenz (EFV) concentrations were not significantly affected by rifapentine and can be coadministered without dose adjustment.^{24,25} An upcoming ACTG (AIDS Clinical Trial Group) study will evaluate the effect of this rifapentine-moxifloxacin-containing regimen on dolutegravir PK (A5406).

Antiretroviral Drug-Drug Interactions With TB Medications

As mentioned, potent drug-drug interactions between rifamycins and components of ART complicate TB/HIV cotreatment. Current ART regimens that are compatible with concurrent TB treatment are summarized in Table 2. To varying degrees, all rifamycins are potent inducers of numerous metabolizing enzymes via pregnane X receptor (PXR)–mediated pathways. Rifamycins bind PXR, thereby increasing gene expression of cytochrome P450 enzymes and drug transporters such as P-glycoprotein and multidrug-resistance protein 1, among others.²⁶ The elucidation of rifamycin drug-drug interactions is particularly crucial for the many millions of people coinfecting with HIV and TB who require simultaneous treatment of both diseases.


Immune Reconstitution Inflammatory Syndrome

IRIS occurs as the immune system rebounds with successful virologic control of HIV. TB-related IRIS is more commonly seen with early ART initiation and with a low (ie, <100 cells/ μ L) baseline CD4+ count. Rarely is TB IRIS severe or fatal, but it can be in certain extrapulmonary manifestations of TB, such as TB meningitis. Management of IRIS requires establishing the diagnosis (often a diagnosis of exclusion after other opportunistic infections are ruled out), performing surgical drainage if necessary, and at times prescribing steroids such as prednisone.²⁷ There is evidence from a randomized clinical trial that prescribing prophylactic prednisone at 40 mg per day for 2 weeks, followed by 20 mg per day for 2 weeks, may reduce the risk of IRIS in patients with CD4+ count below 100 cells/ μ L.²⁸

Drug-Resistant TB

Drug-resistant TB is a widely observed occurrence, with 465,000 incident cases in 2019. Multidrug-resistant (MDR) TB is resistant to rifampicin and INH; pre-extensively drug-resistant (pre-XDR) TB is resistant to rifampicin, INH, and any fluoroquinolone; and XDR TB is resistant to INH, rifampicin, any fluoroquinolone, and either bedaquiline or linezolid. Historically, treatment for any degree of drug-resistant TB substantially increased the duration, complexity, and toxicity of the regimen. A common regimen would contain at least 5 drugs for 18 to 24 months, although these regimens and durations were largely based on observational data and few of the recommended drugs were ever tested in a randomized controlled trial for MDR TB. In 2017, the WHO endorsed a 9-month short course regimen for select patients; the regimen consisted of kanamycin, moxifloxacin, prothionamide, clofazimine, pyrazinamide, INH, and ethambutol. Expert consultation was still recommended for these drug-resistant cases. Data from the Nix-TB (Bedaquiline, Pretomanid, and Linezolid for Treatment of Extensively Drug Resistant, Intolerant or Non-responsive Multidrug Resistant Pulmonary Tuberculosis) study have demonstrated that a combination regimen of pretomanid, bedaquiline, and linezolid results in high cure rates for patients with treatment-refractory MDR and XDR TB. Although the efficacy results were impressive, myelosuppression and neuropathy were seen in the majority of participants; therefore, the ZeNIX (Safety and Efficacy of Various Doses and Treatment Durations of Linezolid Plus Bedaquiline and Pretomanid in Participants With Pulmonary, XDR-TB, Pre- XDR-TB or Non-responsive/Intolerant MDR-TB) trial and others are ongoing to determine the optimal linezolid dose to mitigate these toxicities. Additionally, recent data from TB-PRACTECAL has demonstrated that three different 24-week regimens for rifampicin-resistant TB were safe, well tolerated, and efficacious: bedaquiline, pretomanid, linezolid, with or without either clofazimine or moxifloxacin.²⁹

Conclusion

Although progress in the treatment of HIV-associated TB has been slow, achievements are steadily being made, including an ultra-short course for TB preventive therapy, a comparably effective 4-month treatment regimen, and monumental improvements in the treatment regimens for MDR and XDR TB. Remaining urgent challenges include finding an effective vaccine, better diagnostics that can be used longitudinally to monitor treatment response, additional short-course regimens for treatment of TB disease, and more studies in children and pregnant women. 

This article was based, in part, on a webcast presented by Dr Susan Swindells in November 2021: <https://youtu.be/Y43ojHt725o>. The article was prepared by Dr Ignatius and Dr Swindells in November 2021 and accepted for publication in December 2021.

The IAS–USA has identified and resolved ahead of time any possible conflicts of interest that may influence this continuing medical education (CME) activity with regard to exposition or conclusion. The Accreditation Council for Continuing Medical Education (ACCME) defines ineligible companies (formerly described as commercial companies) as those whose primary business is producing, marketing, selling, re-selling, or distributing healthcare products used by or on patients. All financial relationships with ineligible companies for the authors and planners/reviewers are below. To view the financial relationships of the *Topics in Antiviral Medicine* Editorial Board, please see the front material of this volume.

Financial affiliations in the past 24 months: Dr Ignatius has no relevant financial affiliations to disclose. (Updated March 16, 2022) Dr Swindells has received research grants paid to her institution from ViiV Healthcare. (Updated March 16, 2022)

Planner/reviewer 1 has been a consultant to Antiva Biosciences, Gilead Sciences, Inc., and Merck & Co, Inc. (Updated on April 22, 2022)

Planner/reviewer 2 has no relevant financial relationships with ineligible companies to disclose. (Updated on May 11, 2022)

Reviewer 3 has no relevant financial relationships with ineligible companies to disclose. (Updated on April 27, 2021)

All relevant financial relationships with ineligible companies have been mitigated.

References

- World Health Organization. Global tuberculosis report 2020. <https://www.who.int/publications/i/item/9789240013131>. Accessed November 23, 2021.
- Houben RM, Dodd PJ. The global burden of latent tuberculosis infection: a re-estimation using mathematical modelling. *PLoS Med*. 2016;13(10):e1002152.
- Patterson B, Bryden W, Call C, et al. Cough-independent production of viable *Mycobacterium tuberculosis* in bioaerosol. https://www.sciencedirect.com/science/article/pii/S1472979220302055?dgcid=rss_sd_all. Accessed November 23, 2021.
- United Nations. Resolution adopted by the general assembly on 10 October 2018. 2018;18-16895:1-10.
- Treatment Action Group. Tuberculosis research funding trends, 2005-2020. <https://www.stoptb.org/news/tb-research-2020-reaches-only-us915-million-less-half-of-investment-needed-to-end-tb>. Accessed March 15, 2022.
- Colditz GA, Brewer TF, Berkey CS, et al. Efficacy of BCG vaccine in the prevention of tuberculosis. Meta-analysis of the published literature. *JAMA*. 1994;271(9):698-702.
- Lawn SD, Mwaba P, Bates M, et al. Advances in tuberculosis diagnostics: the Xpert MTB/RIF assay and future prospects for a point-of-care test. *Lancet Infect Dis*. 2013;13(4):349-361.
- Dorman SE, Schumacher SG, Alland D, et al. Xpert MTB/RIF Ultra for detection of *Mycobacterium tuberculosis* and rifampicin resistance: a prospective multicentre diagnostic accuracy study. *Lancet Infect Dis*. 2018;18(1):76-84.
- Woldehanna S, Volmink J. Treatment of latent tuberculosis infection in HIV infected persons. *Cochrane Database Syst Rev*. 2004;(1):CD000171.
- Alsdurf H, Hill PC, Matteelli A, Getahun H, Menzies D. The cascade of care in diagnosis and treatment of latent tuberculosis infection: a systematic review and meta-analysis. *Lancet Infect Dis*. 2016;16(11):1269-1278.
- Zhang T, Zhang M, Rosenthal IM, Grosset JH, Nuermberger EL. Short-course therapy with daily rifapentine in a murine model of latent tuberculosis infection. *Am J Respir Crit Care Med*. 2009;180(11):1151-1157.
- Podany A, Leon-Cruz J, Hakim J, et al. Nevirapine pharmacokinetics in HIV-infected persons receiving rifapentine and isoniazid for TB prevention. *J Antimicrob Chemother*. 2021;76(3):718-721.
- Swindells S, Ramchandani R, Gupta A, et al. One month of rifapentine plus isoniazid to prevent HIV-related tuberculosis. *N Engl J Med*. 2019;380(11):1001-1011.
- Podany AT, Bao Y, Swindells S, et al. Efavirenz pharmacokinetics and pharmacodynamics in HIV-infected persons receiving rifapentine and isoniazid for tuberculosis prevention. *Clin Infect Dis*. 2015;61(8):1322-1327.
- Imperial M, Luetkemeyer A, Dawson R, et al. DTG PK in people with HIV receiving daily 1HP for latent TB treatment (ACTG A5372) [CROI Abstract 78]. In Special Issue: Abstracts From the 2022 Conference on Retroviruses and Opportunistic Infections. *Top Antiv Med*. 2022;30(1s):29.
- Ignatius EH, Swindells S. Are We There Yet? Short-Course Regimens in TB and HIV: From Prevention to Treatment of Latent to XDR TB. *Curr HIV/AIDS Rep*. 2020;17(6):589-600.
- World Health Organization. Treatment of drug-susceptible tuberculosis: rapid communication. <https://www.google.com/url?sa=t&rct=j&q=&esrc=s&source=web&cd=&cad=rja&uact=8&ved=2ahUKewjZnCLGkLz2AhU1oFsKHem4DygQFnoECCcQAQ&url=https%3A%2F%2Fapps.who.int%2Firis%2Frest%2Fbitstreams%2F1350979%2Fretrieve&usg=AOvVaw3dM7WNLFEkFqhzlw4c-dDy>. Accessed March 15, 2022.
- Carr W, Kurbatova E, Starks A, Goswami N, Allen L, Winston C. Interim guidance: 4-month rifapentine-moxifloxacin regimen for the treatment of drug-susceptible pulmonary tuberculosis - United States, 2022. *MMWR Morb Mortal Wkly Rep*. 2022;71(8):285-289.
- Blanc FX, Sok T, Laureillard D, et al. Earlier versus later start of antiretroviral therapy in HIV-infected adults with tuberculosis. *N Engl J Med*. 2011;365(16):1471-1481.
- Havir DV, Kendall MA, Ive P, et al. Timing of antiretroviral therapy for HIV-1 infection and tuberculosis. *N Engl J Med*. 2011;365(16):1482-1491.
- Abdool Karim SS, Naidoo K, Grobler A, et al. Integration of antiretroviral therapy with tuberculosis treatment. *N Engl J Med*. 2011;365(16):1492-1501.
- Saag MS, Gandhi RT, Hoy JF, et al. Antiretroviral drugs for treatment and prevention of HIV infection in adults: 2020 recommendations of the International Antiviral Society–USA Panel. *JAMA*. 2020;324(16):1651-1669.
- Torok ME, Yen NT, Chau TT, et al. Timing of initiation of antiretroviral therapy in human immunodeficiency virus (HIV)–associated tuberculous meningitis. *Clin Infect Dis*. 2011;52(11):1374-1383.
- Podany A, Sizemore E, Chen M, et al. Efavirenz pharmacokinetics in HIV/TB coinfecting persons receiving rifapentine [CROI Abstract 455]. In Special Issue: Abstracts From the 2018 Conference on Retroviruses and Opportunistic Infections. *Top Antiv Med*. 2018;26(30.1s):185s.
- Podany A. Efavirenz pharmacokinetics in HIV/TB coinfecting persons initiating ART while receiving high dose rifapentine. *Top Antiv Med*. 2019;26(1s):185s.
- Dooley KE, Flexner C, Andrade AS. Drug interactions involving combination antiretroviral therapy and other anti-infective agents: repercussions for resource-limited countries. *J Infect Dis*. 2008;198(7):948-961.
- Meintjes G, Wilkinson R, Morroni C, et al. Randomized placebo-controlled trial of prednisone for paradoxical tuberculosis-associated immune reconstitution inflammatory syndrome. *AIDS*. 2010;24:2381-2390.
- Meintjes G, Stek C, Blumenthal L, et al. Prednisone for the prevention of paradoxical tuberculosis-associated IRIS. *N Engl J Med*. 2018;379(20):1915-1925.
- Nyang'wa B, Kazounis E, Motta I, Dodd M, Fielding K, Berry C. TB-PRACTECAL results: 24 week all-oral regimens for rifampicin resistant tuberculosis (CROI Abstract 79). In Special Issue: Abstracts From the 2022

- Conference on Retroviruses and Opportunistic Infections. *Top Antiv Med.* 2022;30(1s):29.
30. Liverpool Drug Interactions Group, University of Liverpool. Anti-tuberculosis treatment sector. https://liverpool-hiv-hep.s3.amazonaws.com/prescribing_resources/pdfs/000/000/034/original/TS_AntiTB_2021_Oct.pdf?1634893826. Accessed November 29, 2021.
31. Working Group on New TB Drugs. Clinical Pipeline. <https://www.newtbdrugs.org/pipeline/clinical>. Accessed November 29, 2022

Top Antivir Med. 2022;30(2):464-472

©2022, IAS–USA. All rights reserved.